
 
 

 

 

 

 

 

 

 

Submerged Anaerobic Membrane 

Bioreactors: Fouling, Phage Removal and 

Flowsheet Models 

 

 

 

 

 

 

 

 

 

By Rachel Alison Fox 

A thesis submitted for the degree of Doctor of Philosophy  

of  

Imperial College London 

 

Department of Chemical Engineering  

Imperial College London 

London SW7 2AZ 

November 2012 

 

Date goes here 



 1 

It is declared that the work presented in this thesis is the candidates own, all else has been 

appropriately referenced. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

‘The copyright of this thesis rests with the author and is made available under a Creative 

Commons Attribution Non-Commercial No Derivatives licence. Researchers are free to copy, 
[...]
Figure 5-16 shows that the concentration of phage in the reactor effluent remained fairly constant 

throughout the experiment at 5.7 ±0.1 log. The concentration in the SAMBR, however, appears to 

climb from 6.6 logs to 7.0 logs after PAC addition (shown in Figure 5-17). As expected from the batch 

results, a PAC concentration at 1g/l shows no tendency to adsorb the phage. Since no further phage 

was added to the SAMBR, the reason for the rise in phage concentration is thought to be due to 

propagation. The feed inlet to the reactor may contain some common E. coli which could be using 

the PAC as a platform to contact with the phage particles causing propagation. 

 

5.4 Summary 

The results have shown that: 

Within the SAMBR reactors the MS-2 phage shows a significant log removal, however, the 

membrane alone only contributes 0.6 LRV to the overall removal. When under operation at gassing 

rates between 4-10 LPM, with an initially clean membrane, there is a positive correlation between 

decreasing the gassing rate and an increase in MS-2 removal. In this case the LRV varied from 1.75 

up to 2.10.   

Once the SAMBR was operated at low gassing rates of 2 LPM, significant fouling built up on the 

membrane surface causing a marked increase in the log removal of MS-2. In an experiment using a 

5 

5.5 

6 

6.5 

7 

7.5 

8 

0 1 2 3 4 5 6 7 8 9 

Lo
g 

 S
A

M
B

R
 c

o
n

ce
n

tr
at

io
n

 (
p

fu
/m

l)
 

time (hours) 

point of PAC addition 



 

 138 

clean membrane in a SAMBR operated at this gassing rate the LRV increased from 0.7 LRV to 2.5 LRV 

in the space of 2 days; the log removal continued to slowly increase after this. 

While surface fouling on the membrane had some effect on phage removal, it was not the deciding 

factor. The membrane’s individual history played an important part in determining the removal 

factor. The experiment seemed to indicate that the longer the membrane has spent at 2 LPM, the 

greater the log removals will be at all gassing rates. It has also been shown that once the fouling at 2 

LPM has occurred, then increasing the gassing rate in the SAMBR serves to alleviate the effect of 

concentration polarisation; thus an increase in gassing rate results in an increase in LRV. In this case 

the LRV varies from 3 up to 5.5 LRV depending on the gassing rate. It has also been demonstrated 

that instead of building up in the SAMBR, the phages are inactivated by the conditions in the reactor.  

Experiments with the much larger T4 phage show high log removals even during operation just after 

a clean membrane is inserted into the reactors. At 10 LPM an LRV of 5.1 was found, and this 

increased to 5.3LRV as the gassing rate was dropped to 4 LPM. Once the reactor was operated at 2 

LPM again the removal dramatically increased as significant fouling occurred, and the LRV rose 

above detectable limits and can be approximated to complete removal. 

Due to the prevalence of research on activated carbon in biotechnologies, the effect of both GAC 

and PAC on phage removal was studied. For GAC in the SAMBR, the log removal of the MS-2 phage 

actually decreased as the GAC particles appeared to scour the surface of the membrane unblocking 

some of the blocked pathways that prevented phage transmission. The addition of PAC to the 

SAMBR showed much less effect on phage removal. The PAC appears to act as a platform for phage 

generation, and hence the concentration of MS-2 in the SAMBR increased; however, this had little 

effect on the LRV. In both cases no evidence of MS-2 adsorption on the carbon surface appeared to 

occur at the commonly used concentrations of 1g/l. To achieve any notable phage adsorption the 

PAC concentration would need to be increased to around 10g/l, which would be impractical on an 

economic basis. 

 



 

 139 

Chapter 6. Flowsheeting 

 

6.1 Introduction 

 

The water industry is the fourth most energy intensive sector in the UK; it uses approximately 2-3 % 

of net UK electricity and releases approximately two million tonnes of greenhouse gas emissions 

(carbon dioxide equivalent) every year (Environment Agency, 2012).These figures are expected to 

increase in the near future in order to meet the effluent standards set by the new European Water 

Framework Directive (Directive 2006/44/EC). In addition to the EU regulations, the UK government 

has also set targets on renewable energy production and carbon footprint. This presents a significant 

challenge to wastewater treatment companies, since the conventional activated sludge wastewater 

treatment process has limited scope for further optimisation in reducing power demand and CO2 

output. As such the traditional treatment flowsheets are unlikely to be able to meet both sets of 

regulations. 

Anaerobic treatment of municipal wastewater has already been implemented in tropical countries, 

eg Brazil, where high-rate processes have been used to achieve chemical oxygen demand (COD) 

removals around 60-70%. These plants also have a smaller energy demand since there is no aeration 

requirement (Rogalla, 2007). The benefits of using anaerobic treatment have also been 

demonstrated during the treatment of low-strength industrial wastewater, with 23% electricity and 

60% chemical expenditure savings (Lerner et al., 2007).  

Anaerobic sewage treatment of low strength (<700 mg/L COD) has been proved to be feasible at 

temperatures between 10-20°C. This has important benefits such as biogas production and reduced 

sludge production (Langenhoff and Stuckey, 2000; Lester et al., 2009; Soares et al., 2007). These 

advances have been possible due to new developments in bioreactor design, and enhanced 

knowledge on anaerobic microbial communities.  

As discussed in the literature review the most comprehensive method for analysing different 

wastewater treatment flowsheets would be life cycle assessment (LCA). This ‘cradle to grave’ 

methodology would give an overview of the environmental impact of the wastewater treatment 

process. In this case however there is simply not enough information on the novel units to provide 

the data needed. Information on units such as the SAMBR, and ion exchangers for example has only 

been published up to the pilot scale, and therefore the full scale information needed to perform LCA 



 

 140 

is lacking. Additionally LCA deals solely with the environmental impact of the process, it does not 

consider the cost or societal implications of the technology. 

Because there has not previously been any attempt to compare anaerobic treatment units, in terms 

of a whole process view, it is necessary to take a simple flowsheeting approach to model the 

different units so that a comparison of the best treatment options can be developed.  

The principal purpose of this chapter was to demonstrate how anaerobic treatment might fit in to 

modern wastewater treatment process design, if starting from a blank sheet of paper. To this end 

there were three aims in this chapter these were: To develop a basic model for various novel 

anaerobic treatment units; to design treatment flowsheets to demonstrate where the units would fit 

in to a wastewater treatment flowsheet; and to use a decision making analysis to compare the 

different flowsheets and come up with an optimal solution that takes into account all parameters. 

The flowsheets were modelled on a test case scenario based on a 10000 population equivalent plant 

in the UK. 

6.2 Parameters used in flowsheet development 

The basic parameters and constraints on which the model flowsheets were designed are shown in 

the tables below. The influent parameters (Table 6-1) are based on those of a treatment plant in 

Esholt, and the effluent constraints (Table 6-2) are those set by the EEC. The flowsheets were 

designed for a plant with a capacity of 10,000 population equivalent.  

Figure 6-1 Temperature profile at Esholt over a 12 month period 

 

 

Apri 04 May 04 Jun 04 Jul 04  Aug 04 Sep 04 Oct 04 Nov 04 Dec 04 Jan 05 Feb 05 Mar 05  Apr 05 May 06 

T
em

p
er

at
u

re
 (

°C
) 

Date 



 

 141 

Table 6-1 Influent characteristics from Esholt STW influent (average values measured over a period 
of 4 months) 

Parameter Unit 
Average 

value 

Suspended solids  mg/l 589.2 

Total COD  mg/l 971.2 

Soluble COD mg/l 166.9 

Total BOD mg/l 313.2 

Soluble BOD mg/l 23.7 

pH  7.1 

Total ammonium mg/l 28.8 

Soluble nitrogen  mg/l 44 

Nitrogen Kjeldahl mg/l 54.8 

Nitrite mg/l 10.6 

Nitrate mg/l 0.1 

Total phosphorus  mg/l 3.9 

Total ortho-phosphate mg/l 2.2 

Total phosphate mg/l 10.4 

Acetic acid mg/l 128 

Propionic acid μg/l 12 

Butyric acid mg/l 8.9 

Iso-butyric acid mg/l 5.6 

Iso-valeric acid mg/l 7.4 

Pentanoic acid μg/l 5.5 

Temperature (see Error! 

Reference source not 

found.) 

°C 8-20 

Table 6-2  Effluent requirements- Adapted from the Freshwater Fish Directive (78/659/EEC; 
2006/44/EC) Salmonid Waters 

Parameter  Unit Value 

Suspended solids  mg/l ≤ 25 

Total BOD mg/l  5

pH  6-9 

Total nitrogen mg/l <3 

Total ammonium mg/l ≤ 1 

Nitrite mg/l 0.01 

Total phosphorus*  mg/l 1 



 

 142 

 

6.3 Process units used in the model flowsheets 

 

Since the purpose of this study was to re-flowsheet a 10,000 PE wastewater treatment plant to be 

based around anaerobic treatment. To take a holistic approach the entire process was re evaluated 

from pre-treatment to tertiary and post treatment. 

6.3.1 Pre-treatment 

6.3.1.1 Screens (6mm and 1mm) 

Mechanically cleaned 6 mm coarse screens were taken into consideration for each one of the 

designed flowsheets. There is no precise definition of screenable material and hence no recognised 

method of measuring quantities of screenings (Tchobanoglous et al., 2003). A recent study by Le 

Hyraic et al. (2009) on the characterisation of screenings from French WWTPs demonstrates that 

average production of screening is between 0.53 – 3.49 kg per capita per year (wet mass). 

As an alternative to primary treatment, one of the designed flowsheets (#5) uses an additional fine 

screen with 1 mm openings before the wastewater enters the main anaerobic unit. For the fine 

screening, a rotary drum unit was selected. The specific removal efficiencies will depend upon the 

exact nature of the wastewater, however, it is assumed that COD, BOD and TSS removal will all be in 

the region of 30% (Tchobanoglous et al., 2003). There is very little publically accessible information 

on fine screening efficacy, but there is anecdotal information from membrane bioreactor plants 

where pre-screening with 1-2 mm fine screens is mandatory. Most MBR plants operate with 6 mm 

coarse screening followed by grit removal (see below), and then 1-2 mm fine screens, the exact 

screening rating depends on the type of membrane. The most successful of these are rotary drum 

microscreens with cylindrical (“punched hole”) apertures, rather than slit or wedgewire screens 

which can lead to membrane channel clogging. 

6.3.1.2 De-grit 

Horizontal flow grit chambers are the simplest and most commonly installed. The typical grit content 

of wastewater is in the range of 0.004 to 0.037 m3/1000m3, with an average value of 0.02 

m3/1000m3 (Tchobanoglous et al., 2003). Assuming the grit chamber can remove 95% of the grit, the 

daily grit production on the model flow sheets is calculated to be 0.048 m3/day or 125 kg/day 

(assuming sands, gravels and cinders of density 2600 kg/m3). 



 

 143 

6.3.1.3 Primary settling tank 

Rectangular tanks were selected for this study since multiple units are required for a plant of the 

specified size and a collection of rectangular tanks requires a smaller footprint compared to multiple 

circular tanks. 

The key design parameter for primary sedimentation tanks is the overflow rate at which effluent is 

drawn over the weirs. Typically this in the region of 30-50 m3/m2.d for average flows; an overflow 

rate of 40 m3/m2.d was selected for the unit model. A typical unit depth of 4 m was also selected. 

The remainder of the design was carried out using the protocol set out in Tchobanoglous et al. 

(2003). For the calculated retention time (2.4h) the removal efficiencies for BOD and TSS are 36 and 

58% respectively as shown in Table 6-3. The COD removal rate of 50% was assumed using data from 

studies carried out by Tebbutt and Christoulas (1975).  

Table 6-3 Primary settling tank performance (Tchobanoglous et al., 2003; Tebbut and Christoulas, 
1975) 

Parameter                                                          % removal 

BOD 36 

TSS 58 

N 9 

P 11 

COD 50 

 

6.3.2 Anaerobic Treatment 

 

After pre and primary treatment has taken place the next step in the model flow sheet design is the 

main anaerobic unit. There are many important factors to take into consideration when designing 

anaerobic wastewater treatment units. Independent of which reactor type is selected, the reactor 

temperature was a large factor for concern. When considering anaerobic treatment at temperatures 

below 20°C, some additional parameters have to be considered. The solubility of methane in water 

increases as the temperature drops, and therefore a significant portion of the methane produced in 

the reactor may be lost in the liquid effluent. The lower temperature will also lead to an increase in 

CO2 solubility, and hence a slight drop in the pH is expected. A reduced diffusivity of soluble matter 

is also expected at lower temperatures along with a decrease in microbial activity, and so the 

effectiveness of the anaerobic reactors may be adversely affected. However as stated in chapter 2 



 

 144 

there is a growing body of research demonstrating the successful anaerobic treatment of domestic 

wastewater at psychrophilic temperatures. 

6.3.2.1 Anaerobic baffled reactor 

The ABR designed for the model flowsheets was designed to be used as a primary settling unit. A 

large amount of solids is predicted to be collected in the first and second compartments that 

demand the installation of a hopper (of similar design to that of a primary settling unit) so that 

sludge can be removed from the bottom of the reactor. The sludge in the bottom of the 

compartments breaks down in a similar manner to a sludge digester, such that the sludge leaving the 

reactor is stabilised, i.e. with low pathogens levels and reduced potential for odour formation.  

There is no simple design protocol available for the design of ABR, because it is a relatively new unit. 

In addition, ABRs with the capacity to be used as a primary unit have not been demonstrated past 

pilot stage. However, there are data available in the literature, mostly from lab and pilot studies, 

that demonstrate the suitability of ABRs to degrade low strength wastewater. This data, summarised 

in the literature review was used to model this unit. 

Due to the limitation on available designs, there is a degree of uncertainty in the ABR designed in the 

flowsheets, especially in the sludge outlet stream. Using the data from the ABR pilot plant at 

Ellesmere Port, the sludge outlet for the ABR was modelled on primary sedimentation followed by a 

digester. Further research is required to quantify the production and quality of sludge from an ABR 

when used as a primary unit. 

For the model flowsheets an HRT of 8 hours was selected. At this retention time the COD, BOD and 

TSS removals were estimated to be 60%, 60% and 80% respectively, based on data from pilot plants 

in Ellesmere Port and Columbia, and also from the lab scale data discussed in chapter 2 (Barber and 

Stuckey, 1999; Clark et al., 2000; Langenhoff and Stuckey, 2000; Orozco, 1997). 

At an HRT of 8 hours the total volume of the ABR tank was 833m3. The design of the tank was based 

on that of Boopathy and Tilche (1991), with the wastewater piped directly from the top of one 

upflow compartment to the bottom of the next to save space. An upflow velocity of 1 m/s was 